
University of Nebraska - Lincoln
DigitalCommons@University of Nebraska - Lincoln
Environmental Engineering Theses and Graduate
Student Research Environmental Engineering Program

7-2017

Benchmarking the Energy Intensity of Small
Nebraska Wastewater Treatment Plants
Steven M. Hanna
University of Nebraska-Lincoln, shanna@huskers.unl.edu

Follow this and additional works at: http://digitalcommons.unl.edu/envengdiss

Part of the Environmental Engineering Commons

This Article is brought to you for free and open access by the Environmental Engineering Program at DigitalCommons@University of Nebraska -
Lincoln. It has been accepted for inclusion in Environmental Engineering Theses and Graduate Student Research by an authorized administrator of
[...]
organic load divided by average flow or organic load) for large plans is normally between 



13 

 

 

1.5 and 2, but can be as large as 5 for small systems (Boller, 1997). Small plants must be 

designed to treat larger variations in flow so that unit processes are not upset (Crites and 

Tchobanoglous, 1998). Therefore, small plants are often overdesigned for the average 

flow and result in less energy efficient plants (Foladari et al., 2015).   

In addition to the differences in flow and organic loading, different treatment 

processes are often used for small plants. Small plants are often simpler and easier to 

operate (Tchobanoglous et al., 2014). Plants used for small communities that are simpler 

than conventional plants and are better equipped to handle greater fluctuations in flow 

and organic loading include extended aeration plants, sequencing batch reactors, and 

oxidation ditches (EPA, 2000). As the name implies, extended aeration plants, as well as 

sequencing batch reactors and oxidation ditches, have much longer solids retention times 

(SRTs) on the order of 20 to 40 days, as opposed to conventional activated sludge plants 

that have SRTs between 3 and 15 days (Tchobanoglous et al., 2014). Longer detention 

times allow these plants to better handle shock loadings (Tchobanoglous et al., 2014).  

Another difference between large and small plants is the difference in available 

capital or finances. A larger community will have more people to share the costs of 

investing in their wastewater treatment plant than a smaller community. In Nebraska, 

small communities are seeing declines in population as technological advances in large-

scale farming have become more prevalent, leading to less jobs being available and 

causing young people to move out of rural areas and into larger metropolitan and urban 

areas in search of better employment opportunities (NDEQ, 2014). This decline in 

population is further exacerbating the financial needs of small wastewater treatment 



14 

 

 

plants in Nebraska and emphasizes the differences in available financing for small and 

large communities. 

Related to financing is the technology and operational differences in large and 

small plants. Small plants are unable to afford automated controls and newer, more 

efficient equipment. Due to limited finances, small plants often are designed with manual 

controls that do not allow for adjustment as the flow or organic loading changes. 

Therefore, equipment at small plants is operated to handle peak loads 24/7 even when the 

flow and organic loading are not at their peak, which therefore wastes energy (Young and 

Koopman, 1991). In a similar manner, because of a lack of financing, small plants are 

unable to hire or retain skilled operators (EPA, 2017). For many of the small plants in 

Nebraska, operators have other duties in town and are only at the wastewater plant a 

couple of hours a day. According to Boller (1997), the operator strongly influences 

treatment performance. If a community cannot hire a skilled operator, then their plant 

may not operate efficiently.       

2.4 Oxygen Usage in Wastewater Treatment 

Looking back at AwwaRF’s benchmarking model for wastewater treatment plants, 

one can see the correlation between energy use and oxygen demand (Carlson and 

Walburger, 2007). Because aeration is one of the main users of electricity at wastewater 

treatment plants, it is important to understand why aeration or oxygen is needed. One of 

the main objectives of biological wastewater treatment is to transform, or oxidize, waste 

via microorganisms (Tchobanoglous et al., 2014). In the aerobic treatment of wastewater, 

oxygen consumed by microorganisms drives the metabolic reactions that transform the 



15 

 

 

waste into acceptable end products (Tchobanoglous et al., 2014). In order to provide 

oxygen to the microorganisms, conventional treatment provides it via aeration.  

Aeration of wastewater is the greatest consumer of energy at wastewater treatment 

plants (EPA, 2010). Young and Koopman (1991) determined aeration can account for 54-

97% of a small wastewater treatment plant’s total electricity consumption. Oxygen is 

needed for removal of carbonaceous matter, as well as nutrients such as nitrogen 

(Tchobanoglous et al., 2014). Differing amounts of oxygen are needed for the removal of 

carbonaceous and nitrogenous material (Tchobanoglous et al., 2014). Almost all of the 

wastewater treatment plants in Nebraska are required to meet effluent limits for 

ammonia. None of the small Nebraska plants analyzed in this study were required to meet 

effluent limits for Total Nitrogen or Total Phosphorous. The following discussion details 

the background behind the oxygen needed to oxidize both carbonaceous organic matter 

and ammonia. 

The amount of oxygen needed for the removal of carbonaceous material, 

carbonaceous biochemical oxygen demand (CBOD), is the amount of oxygen needed for 

the oxidation of waste, the synthesis of new cells, and endogenous respiration 

(Tchobanoglous, et al., 2014). Endogenous respiration is the term that describes when 

organic matter is used up and the new cells start consuming their own cell tissue to obtain 

energy for cell maintenance (Tchobanoglous et al., 2014). These three processes can be 

shown with the following generalized chemical reactions [2.1], [2.2] and [2.3] with 

COHNS representing organic waste (composed of carbon, oxygen, hydrogen, nitrogen, 

and sulphur) and C5H7NO2 representing cell tissue (Tchobanoglous et al., 2014). 

 



16 

 

 

Energy Reaction:  

COHNS + O2 → CO2 + NH3 + H2O + other end products + energy           [2.1] 

Cell Synthesis Reaction:  

COHNS + O2 + bacteria + energy → C5H7NO2(New Cells)        [2.2] 

Endogenous Respiration: 

C5H7NO2 + 5O2 → 5CO2 + NH3 + 2H2O           [2.3] 

According to Tchobanglous et al. (2014), the oxygen requirement for the removal of 

CBOD is between 0.90 and 1.3 pounds of O2 per pound of CBOD.  

 The need to remove ammonia (NH4-N) and nitrite (NO2-N) in wastewater is due 

to concerns over the effect of ammonia on receiving water dissolved oxygen 

concentrations and fish toxicity, concerns over eutrophication, and to prevent 

groundwater contamination by ammonia (Tchobanoglous et al., 2014). As with the 

removal of CBOD, ammonia and nitrite are removed via aeration of the wastewater 

(Tchobanglous et al., 2014). The process for converting ammonia and nitrite into nitrate 

is termed nitrification. Nitrification is a two-step process where 1) ammonia is oxidized 

to form nitrite [2.4] and then 2) nitrite is oxidized to form nitrate [2.5] (Tchobanglous et 

al., 2014). The following chemical equations, [2.4] and [2.5], show this two-step process. 

2NH4
+ + 3O2 → 2NO2

− + 4H+ + 2H2O           [2.4] 

2NO2
− + O2 → 2NO3

−              [2.5] 

The total oxidation reaction is:  

NH4
+ + 2O2 → NO3

− + 2H+ + H2O               [2.6] 



17 

 

 

Based on this total oxidation reaction [2.6], the oxygen requirement for the 

oxidation of ammonia to nitrate, nitrogenous biochemical oxygen demand (NBOD), is 

4.57 pounds of oxygen per pound of ammonia (Tchobanoglous et al., 2014). 

 Nitrifying bacteria have a much slower reproduction rate than bacteria that 

breakdown carbonaceous material (Tchobanglous et al., 2014). Because nitrifying 

bacteria take a long time to reproduce, wastewater must be kept in the aeration basin for a 

longer time in order for nitrifying bacteria to reach a significant population 

(Tchobanoglous et al., 2014). This affects the design of wastewater treatment plants 

because aeration basins must be designed to be larger to increase the solids retention time 

(SRT) if nitrification is desired (Tchobanoglous et al., 2014). Longer SRTs result in 

lower sludge yields (Crites and Tchobanoglous, 1998, EPA, 2000). In addition to longer 

SRTs, nitrifying bacteria require higher dissolved oxygen (DO) levels that are above 1.0 

mg/L with the maximum nitrification rate occurring when the DO level is 3 to 4 mg/L 

(Tchobanoglous et al., 2014). 

The differences in the amount of oxygen required to remove CBOD and ammonia 

help explain the amount of aeration required and therefore the amount of energy 

consumed for aeration. While the influent concentration of ammonia is much less than 

CBOD in typical domestic wastewaters, it is important to keep in mind the amount of 

oxygen needed to remove both to understand energy usage in aeration systems.   

2.5 Common Process Types for Small Wastewater Treatment Plants 

There are three main plant types used in small communities. These include 

extended aeration plants, oxidation ditches, and sequencing batch reactors (EPA, 2000). 

Each type has unique characteristics about them and how they are operated. They are all 



18 

 

 

biological aeration processes (EPA, 2000). The control of aeration for each plant type is 

somewhat unique, which leads to differing amounts of energy being used. All three plant 

types have long detention times and are equipped to handle large variations in flow rates 

(EPA, 2000). In addition to differing energy use due to different plant types used, sludge 

stabilization can also be a significant energy user. The following sections detail each 

main plant type, how each is operated, challenges operators face with each plant type, 

and overviews of aerobic and anaerobic digestion.  

2.5.1 Extended Aeration 

The extended aeration process is a modification of the conventional activated 

sludge process (EPA, 2000). They are typically designed to treat flow rates between 

0.002 and 0.1 MGD (EPA, 2000). The treatment basin is aerated to provide oxygen to the 

microorganisms that break down suspended waste, but differing from conventional 

treatment, the wastewater is aerated for a more extended period of time than conventional 

treatment, which in turn uses more energy (EPA, 2000, Tchobanoglous et al., 2014).  

The treatment train for a typical extended aeration plant starts with screening or 

grinding of the influent to prevent large solids from harming equipment downstream. 

Sometimes flow is then sent to a primary clarifier where solids settle out, or it goes 

directly from screening/grinding to the aeration basin. The wastewater is then aerated 

using air diffusers that bubble air through the wastewater so that microorganisms can 

oxidize the suspended organic matter. The aerated water next flows to a final clarifier 

while the sludge from the aeration basin is sent to an aerobic digester. After the final 

clarifier, disinfection of the water occurs using either UV lights or chemical means 

(chlorine) and the disinfected water is sent to the receiving body of water. A process flow 



19 

 

 

diagram for a typical extended aeration plant and an aerial view of a typical extended 

aeration plant are shown in Figures 2.1 and 2.2, respectively. 

 
Figure 2.1: Process Flow Diagram for a Typical Extended Aeration Plant (EPA, 2000). 

 

 
 

Figure 2.2: Aerial View of a Typical Extended Aeration Plant (Google Maps, 2017a). 

 

Extended aeration plants can be modified to provide nutrient removal (EPA, 

2000). Most plants built before the 1980s were generally not designed for nutrient 

removal, including extended aeration plants (Tchobanoglous et al., 2014). Plants 



20 

 

 

designed only for the removal of carbonaceous organic material have smaller treatment 

basins, leading to shorter solids retention times, and have lower oxygen requirements 

(Tchobanoglous et al., 2014). Plants not designed for nitrification must provide a greater 

amount of aeration and increase their SRTs by wasting sludge less often in order to 

achieve complete nitrification (Li and Wu, 2014).     

Extended aeration plants tend to use more energy than other common small plant 

types (PDEP, 2011, Silva and Rosa, 2015, ENERWATER, 2015). An energy 

consumption study of 746 wastewater treatment plants in China found extended aeration 

plants to have the highest energy intensity out of all plant types studied (Yang et al., 

2010). Yang et al. (2010) found extended aeration plants to have an average energy 

intensity of 1.29 MWh/MG. The flow range of the extended aeration plants studied was 

not mentioned, but it was implied that all flow ranges were analyzed, which explains the 

low value obtained in their study.  

Extended aeration plants were also found to be the most energy intensive plant 

type in PDEP’s (2011) study which analyzed 26 extended aeration plants in Pennsylvania 

with average flows less than 1.5 MGD. The median energy intensity for extended 

aeration plants in PDEP’s (2011) study was 11.8 MWh/MG, a much larger value than 

what was found in China. Silva and Rosa (2015) reported an average energy intensity for 

extended aeration plants in Portugal somewhat in the middle of PDEP (2011) and Yang et 

al. (2010) at 2.7-5.1 MWh/MG. ENERWATER (2015), a study by the European 

Commission, gathered data on 118 plants serving populations less than 2,000 from 

several studies in the past in various countries. They reported a range of energy intensity 



21 

 

 

for extended aeration plants as between 0.8 and 20.8 MWh/MG (ENERWATER, 2015). 

The wide range in intensity values may be explained by factors other than flow.          

2.5.2 Oxidation Ditch 

Oxidation ditches are easily identified by their “racetrack” shape. The oxidation 

ditch is a ring or oval-shaped channel usually equipped with mechanical surface aerators 

(Crites and Tchobanoglous, 1998). Oxidation ditches operate in complete-mix extended 

aeration mode (EPA, 2000). Figure 2.3 shows a general process flow diagram for an 

oxidation ditch, while Figure 2.4 shows an aerial view of a typical, small oxidation ditch 

plant. 

 
 

Figure 2.3: Typical Oxidation Ditch Process Flow Diagram (EPA, 2000). 

 

 
 

Figure 2.4: Aerial View of a Small Oxidation Ditch Plant (Google Maps, 2017b). 

 



22 

 

 

Oxidation ditches are normally aerated using brush-type or surface type 

mechanical aerators (Tchobanoglous et al., 2014). These aerators, or the water level in 

the ditch, can sometimes be raised or lowered in order to decrease or increase the 

dissolved oxygen levels. These surface aerators are much less efficient at transferring 

oxygen to the wastewater than diffused aeration (Tchobanoglous et al., 2014).  

Oxidation ditches can provide complete nutrient removal with slight process 

modifications (EPA, 2000). When oxidation ditches were first being built in the United 

States in the 1960s, however, most were not designed for nitrification or denitrification 

(EPA, 1992). It was determined later, however, that due to the fact that they were 

designed to operate as an extended aeration process with long SRTs, they can achieve 

significant nitrification if enough oxygen is supplied (EPA, 1992). Denitrification can be 

achieved in oxidation ditches by creating an anoxic zone, or a zone where there is no 

oxygen available and nitrate replaces oxygen as the electron acceptor (Tchobanoglous et 

al., 2014).       

Energy usage at oxidation ditches is mainly in the aerators and pumps. Several 

benchmarking studies have included oxidation ditches in their analyses. These include 

Mizuta and Shimada (2010), Yang et al. (2010), PDEP (2011), and Wisconsin’s Focus on 

Energy (Public Service Commission of Wisconsin, 2016). Mizuta and Shimada (2010) 

and Yang et al. (2010) analyzed oxidation ditches of all flow ranges and reported average 

energy intensities between 1.1 and 7.8 MWh/MG. PDEP (2011) and Wisconsin’s Focus 

on Energy (2016) studies included 7 and 19 oxidation ditches, respectively, with average 

flows less than 1.5 MGD. PDEP (2011) reported the average energy intensity for 

oxidation ditches as between 2.2 and 6.6 MWh/MG. Wisconsin’s Focus on Energy 



23 

 

 

(2016) reported an average energy intensity for oxidation ditches as 3.9 MWh/MG. 